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22-Aug-96 

ECO-TECH LABORATORIES LTD. 
10041 East Trans Canada Highway 
KAMLOOPS, B.C. 
V2C 6T4 

Phone: 604-573-5700 
Fax : 604-573-4557 

I 

I 

ICP CERTIFICATE OF ANALYSIS AK 96-872 SHINEY MINERAL EXPLORATION 
BOX 63 
FOREST GROVE, BC 

/ 
Values in ppm unless otherwise reported I 

Et#. Tag# Au(ppb) Ag Al% As Ba Bi Ca% Cd Co Cr Cu Fe% La Mg% Mn Mo Na% Ni P Pb SI 

I 2 9602 920 5.0 0.14 c5 25 c5 0.02 4 7 183~10000 4.34 4 0  0.06 135 13 ~0.01 13 c10 <2 < 
I 3 9603 5 ~ 0 . 2  0.34 25 65 <5 0.06 4 4 174 61 2.30 10 0.05 96 2 ~0.01 4 540 48 c 

4 9604 5 0.2 0.31 5 35 <5 0.20 4 5 83 33 0.81 4 0  0.07 151 4 0.03 15 850 48 c' 

1 I 9601 250 2.4 0.09 c5 15 -6 ~ 0 . 0 1  <I  6 214 4806 2.21 4 0  0.03 218 13 -=0.01 15 200 4 <  
I 

9605 0 4 3 75 7 0.38 4 0  618 < I  ~0.01 5 

9606 3 < I  14 111 23 3.16 20 445 5 0.01 33 ( 

9607 3 < I  37 107 32 5.52 4 0  1075 3' 0.01 173 2 
8 9608 4 < I  4 292 264 0.49 4 0  56 12 ~0.01 7 4 0  
9 9609 0 < I  6 17 11 0.86 4 0  358 < I  ~0.01 I 0  330 
10 9610 8 17 < I  207 23 0.38 4 0  eO.01 41 8 ~0.01 4 . 30 j 

I 11 9611 5 >30 0.01 40 10 465 ~0 .01  4 1 312 21 0.62 4 0  ~0.01 44 13 ~0.01 7 20 >I0000 e5 ~ 2 0  6 ~0.01 4 0  2 4 0  e l  4 
12 9612 10 1.2 2.42 <5 25 4 1.69 < I  17 97 5 1.66 4 0  2.92 492 1 0.01 52 80 142 20 ~ 2 0  21 0.05 4 0  30 4 0  < I  19 
13 9613 5 1.6 0.04 ~5 15 10 >I0 4 I 0  19 2 4.81 4 0  >I0 1742 2 0.01 16 740 78 20 ~ 2 0  351 ~0.01 4 0  13 4 0  < I  18 
14 9614 5 1.0 0.04 4 10 10 >I0 < I  10 10 2 4.42 4 0  >I0 2205 2 0.02 15 550 14 25 ~ 2 0  332 ~0 .01  4 0  8 4 0  1 23 
15 9615 5 0.4 0.61 <5 30 c5 1.03 4 8 295 17 0.83 4 0  1.04 743 e l  ~0.01 46 80 16 10 ~ 2 0  8 0.04 4 0  27 4 0  1 16 

16 9616 5 ~ 0 . 2  2.79 <5 20 c5 210 4 37 147 127 6.55 4 0  7.62 1592 2 0.01 83 680 14 10 ~ 2 0  638 0.03 4 0  138 4 0  1 41 
17 9617 5 0.6 0.14 -4 c5 c5 >I0 4 2 11 4 0.43 4 0  0.20 153 -4 ~0.01 3 250 c2 10 <20 3215 0.01 4 0  3 4 0  1 4 
18 9618 5 ~ 0 . 2  0.80 25 35 e5 2.68 4 13 105 15 1.41 20 0.28 336 2 ~0.01 32 720 24 4 ~ 2 0  132 0.13 4 0  14 4 0  7 23 
19 9619 5 1.0 0.96 20 65 5 0.14 4 20 96 27 5.08 20 0.12 893 7 ~0.01 46 850 34 c5 40 11 ~0.01 4 0  34 4 0  11 103 
20 9620 5 ~ 0 . 2  1.25 <5 50 -=5 0.42 4 55 45 258 >I0 4 0  0.55 166 38 ~0.01 15 260 6 4 220 38 0.25 30 120 4 0  4 13 

21 9621 85 12.2 0.66 4 75 . c5 >I0 1 46 87 1280 6.84 4 0  5.38 1914 5 0.02 60 600 2032 ~5 ~ 2 0  505 0.04 4 0  70 4 0  4 34 
22 9622 5 1.2 ~0 .01  235 30 15 0.07 c l  170 196 11 >I0 4 0  ~0.01 41 16 ~0.01 13 4 0  34 <5 80 4 ~0.01 30 1 4 0  4 5 . 
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SHINEY MINERAL EXPLORATION ICP CERTIFICATE OF ANALYSIS AK 96-872 ECO-TECH I 

Et#. Tag# Au(ppb) Ag Al% As Ba Bi Ca% Cd Co Cr Cu Fe% La Mg% Mn Mo Na% Ni P Pb Sb Sn SI 

z;Lc DATA: 
Resplit: 
fUS 1 9601 255 2.8 0.05 c5 15 c5 ~0 .01  4 5 

Repeat: 
1 9601 280 2.4 0.09 c5 15 c5 0.02 c1 6 
10 9610 60 230 ~0.01 5 4 1025 0.08 16 -4 

Standard: 
GE096 - 1.6 1.79 70 155 <5 1.74 <I 18 

df/843ar 
XLS/96kmis& 

220 4978 2.03 4 0  0.01 180 

211 4881 2.20 4 0  0.03 214 
207 22 0.38 4 0  cO.01 40 

61 84 3.97 4 0  0.98 694 

Page 2 
, 

7 cO.01 11 170 2 4 <20 

13 ~0.01 14 190 2 c5 <20 
8 ~0.01 4 40 >I0000 15 c20 

e l  0.02 24 690 18 c5 ~ 2 0  

c 
b 

1 
7 

61 

Frank J. Peti 
B.C. Certified 

~ 



n ?P 
E o R h  LABOR 0 IES TD. 

- *- ASSAYING 
GEOCHEMISTRY 

ANALYTICAL CHEMISTRY 
ENVIRONMENTAL TESTING 

10041 E. Trans Canada Hwy., R.R. #2, Kamloops, 8.C. V2C 6T4 Phone (604) 573-5700 
F ~ x  (604) 573-4557 

W 

CERTIFICATE OF ASSAY AK 96-1021 

SHINEY MINERAL EXPLORATION 
BOX 63 
FOREST GROVE, BC 
VOK 1MO 

ATTENTION: SHERAN PATERSON 

No. of samples received: 25 
Sample type: ROCK 
PROJECT #: NONE GIVEN ' 

SHIPMENT #: NONE GIVEN 
Samples submitted by: SHINEY MINERAL 

12-Sep-96 

EXP. 

Au Au c u  Pb 

6 33806 
10 33810 
11 33811 
12 33812 
17 33817 
20 33820 

QCIDATA 
Stan dad:  

CPb-7 
Kcla 

- - - - 
- - 381.6 11.13 
- - 99.7 2.91 

- 70.9 2.07 
1.95 0.057 - - 
1.41 0.041 - - 

- - 632.0 18.43 - 
- - - - 0.63 2.26 

ECO-TECj$KABgRATORIES LTD. 
Frank J.  Pezzott[A.Sc.T 
B.C. Certified Assayer 

. , '>> . . . .  
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12-Sep-96 

ECO-TECH LABORATORIES LTD. 
10041 East Trans Canada Highway 
KAMLOOPS, B.C. 
V2C 6T4 

Phone: 604-573-5700 
F ~ x  : 604-573-4557 

Values in ppm unless otherwise reported 

ICP CERTIFICATE OF ANALYSIS AK 96-1021 SHINEY MINERAL EXPLORATION 
BOX 63 
FOREST GROVE, BC 
VOK IMO 

ATTENTION: SHERAN PATERSON 

No. of samples received: 25 
Sample type: ROCK 
PROJECT #: NONE GIVEN 
SHIPMENT #: NONE GIVEN 
Samples submitted by: SHINEY MINERAL EXP. 

Et#. Tag# Au(ppb) Ag A l %  As Ba Bi C a %  Cd Co Cr Cu Fe% La Mg% Mn Mo Na% Ni P Pb Sb Sn Sr T i %  U V W Y Zn 
33801 >I000 1.2 0.03 1225 60 <5 0.04 < I  21 268 184 >I0 4 0  ~0.01  91 24 ~ 0 . 0 1  14 4 0  40 c5 <20 2 ~0.01 <I0  8 4 0  < I  63 1 

I 2 
I 3 
I 4 

5 

6 
7 
8 
9 
10 

11 
12 
13 
14 
15 

i 

I 
I 

16 
17 
18 
19 
20 

21 
22 
23 
24 
25 

33802 
33803 
33804 
33805 

33806 
33807 
33808 
33809 
3381 0 

3381 I 
33812 
3381 3 
33814 
33815 

33816 
3381 7 
33818 
33819 
33820 

33821 
33822 
33823 
33824 
33825 

120 0.8 1.02 4 55 
5 ~ 0 . 2  4.45 <5 30 
5 ~ 0 . 2  4.90 <5 45 
5 c0.2 4.41 c5 30 

160 3.4 2.08 <5 20 
10 ~ 0 . 2  0.12 <5 30 
5 ~ 0 . 2  0.77 <5 90 
5 ~ 0 . 2  3.29 <5 1230 

580 >30 0.02 65 20 

710 >30 0.01 675 20 
75 >30 ~ 0 . 0 1  315 20 
5 0.6 1.63 c5 750 
5 ~ 0 . 2  2.62 <5 30 
5 ~ 0 . 2  0.89 <5 40 

5 c0.2 0.94 80 95 
>I000 1.6 0.07 695 70 

220 0.2 0.42 205 95 
350 0.8 0.02 1120 65 

>I000 c0.2 0.10 2050 115 

5 ~ 0 . 2  3.42 <5 30 
5 ~ 0 . 2  1.66 c5 60 

60 ~ 0 . 2  1.01 <5 70 
5 ~ 0 . 2  1.52 15 15 
5 ~ 0 . 2  1.14 <5 45 

<5 4.60 
c5 0.74 
<5 0.78 
5 1.83 

45 0.23 
10 > I 0  
<5 7.92 
,<5 7.26 

715 0.03 

<5. 0.01 
15 ~ 0 . 0 1  
<5 5.30 
<5 6.42 
<5 2.08 

<5 7.05 
20 0.06 
15 0.03 
25 0.03 
20 0.05 

c5 4.99 
5 0.18 

15 0.45 
<5 2.56 
4 4.52 

37 301 2399 8.37 4 0  1.77 1501 
69 91 507 > I0  4 0  3.99 1136 
76 133 108 >I0 4 0  4.12 1806 
67 223 39 > I0  4 0  4.67 1432 

47 327 ~ 1 0 0 0 0  7.31 4 0  2.63 535 
42 67 
44 53 
60 1031 
6 334 

2 267 
3 364 

51 354 
45 104 
37 122 

35 83 
29 166 
86 81 
48 190 
62 162 

55 132 
I 1  151 
53 91 
28 149 
82 163 

26 8.37 4 0  4.07 2222 
38 > I0  4 0  2.63 1337 
49 8.27 10 7.14 1829 
13 2.42 4 0  ~0.01 68 

344 2.85 <I0 ~0 .01  45 
247 4.23 4 0  cO.01 62 
23 8.12 20 3.71 1677 

131 5.71 4 0  2.34 1241 
33 3.86 30 0.37 288 

36 6.81 30 0.61 756 
44 >I0 4 0  co.01 94 
19 >I0 4 0  ~0 .01  1533 
10 > I0  4 0  ~ 0 . 0 1  51 
40 >I0 4 0  ~0 .01  230 

99 7.73 4 0  3.50 1014 
11 5.74 4 0  0.91 561 
41 >I0 4 0  0.81 304 
14 2.10 4 0  0.32 240 

123 > I0  4 0  1.05 2316 
Page 1 

12 0.01 
13 ~ 0 . 0 1  
9 co.01 

< I  co.01 

8 0.01 
7 0.02 
5 co.01 
3 0.01 

11 co.01 

18 ~0.01 
14 ~0.01 
6 ~ 0 . 0 1  

< I  co.01 
< I  co.01 

6 ~0 .01  
29 ~0.01 
14 ~0 .01  
31 ~ 0 . 0 1  
40 ~0.01  

<1 co.01 
7 co.01 

12 0.04 
< I  co.01 
18 0.02 

45 740 10 
16 550 18 
27 1010 20 
63 820 16 

4 52 950 
62 130 8 

6 52 770 
367 2780 6 

9 90 >10000 

2 140 9746 
6 120 >I0000 

258 3050 
13 280 
60 1680 

60 1640 
21 <I0 
73 310 
47 4 0  
45 460 

47 740 
11 600 
19 990 
32 490 
24 360 

136 
60 
32 

26 
26 
24 
28 

110 

<2 
8 
6 

84 
6 

38 0.01 4 0  137 < I 0  
9 0.02 4 0  174 < I 0  
8 0.04 4 0  305 4 0  

14 0.38 4 0  175 4 0  

4 0.14 4 0  107 4 0  

107 0.03 4 0  140 4 0  
134 0.09 4 0  139 4 0  

3 co.01 4 0  2 4 0  

242 0.01 4 0  11 4 0  

3 co.01 4 0  2 4 0  
3 co.01 4 0  5 4 0  

99 ~ 0 . 0 1  4 0  58 4 0  
24 0.33 4 0  131 4 0  

117 0.31 4 0  24 < I0  

85 0.03 4 0  16 4 0  
2 ~0 .01  4 0  23 4 0  
3 <0.01 4 0  74 4 0  
2 co.01 4 0  12 < I0  
2 ~ 0 . 0 1  4 0  87 4 0  

I 0  0.26 4 0  131 4 0  
8 0.05 4 0  16 4 0  
5 0.17 <I0 399 4 0  

88 0.31 e l 0  17 4 0  
16 0.01 4 0  161 < I0  

<I 61 
e l  55 
<I 108 
4 73 

4 36 
c l  35 
c l  40 
c1 86 
e l  5 

<I 102 
<1 1574 

1 491 
2 38 

10 33 

10 232 
< I  23 
< I  91 
< I  47 
< I  76 

<I 31 
< I  92 
< I  I 9  
7 40 

< I  263 



SHINEY MINERAL EXPLORATION ICP CERTIFICATE OF ANALYSIS AK 96-1021 ECO-TECH LABORATORIES LTD. 

Et#. Tag# Au(ppb) Ag Al% As Ba Bi Caoh Cd Co Cr Cu Fe% La Mg% Mn Mo N a %  Ni P Pb Sb Sn Sr Ti% U V W Y Zn 

Resplit: 
FUS 1 33801 >I000 1.4 0.03 1125 60 5 0.06 

Repeat: 
1 33801 >I000 1.0 0.03 1130 60 <5 0.05 
10 33810 555 >30 0.02 70 15 745 0.03 
19 33819 395 

Standard: 
GE0'96 150 1.6 1.95 70 190 c5 1.91 

24 280 

19 250 
7 364 

24 70 

176 > I0  e l 0  (0.01 85 

181 >10 4 0  <0.01 88 
13 2.53 c10 ~ 0 . 0 1  76 

78 4.02 4 0  1.06 730 

25 ~ 0 . 0 1  

22 <0.01 
13 ~ 0 . 0 1  

< I  0.02 

18 4 0  50 

19 4 0  34 
10 100>10000 

22 700 22 

2 <0.01 4 0  

3 co.01 4 0  
2 4 .01  4 0  

57 0.12 4 0  

7 4 0  

7 4 0  
2 4 0  

86 4 0  

dfl997 
XLSI96kmisc 

Page 2 

Frank J. &&ti, A.Sc.T. 
B.C. Certified Assayer 
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